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2 General information

2.1 Notes and disclaimer

The test results of this test report relate exclusively to the test item specified in this test report. CETECOM ICT
Services GmbH does not assume responsibility for any conclusions and generalizations drawn from the test
results with regard to other specimens or samples of the type of the equipment represented by the test item.
The test report may only be reproduced or published in full. Reproduction or publication of extracts from the
report requires the prior written approval of CETECOM ICT Services GmbH.

The testing service provided by CETECOM ICT Services GmbH has been rendered under the current "General
Terms and Conditions for CETECOM ICT Services GmbH".

CETECOM ICT Services GmbH will not be liable for any loss or damage resulting from false, inaccurate,
inappropriate or incomplete product information provided by the customer.

Under no circumstances does the CETECOM ICT Services GmbH test report include any endorsement or
warranty regarding the functionality, quality or performance of any other product or service provided.

Under no circumstances does the CETECOM ICT Services GmbH test report include or imply any product or
service warranties from CETECOM ICT Services GmbH, including, without limitation, any implied warranties of
merchantability, fitness for purpose, or non-infringement, all of which are expressly disclaimed by CETECOM
ICT Services GmbH.

All rights and remedies regarding vendor’s products and services for which CETECOM ICT Services GmbH has
prepared this test report shall be provided by the party offering such products or services and not by CETECOM
ICT Services GmbH.

In no case this test report can be considered as a Letter of Approval.

This test report is electronically signed and valid without handwritten signature. For verification of the
electronical signatures, the public keys can be requested at the testing laboratory.

2.2 Application details

Date of receipt of order: 2011-09-30
Date of receipt of test item: 2011-09-23
Start of test: 2011-09-23
End of test: 2012-01-06
Person(s) present during the test: -/-

3  Test standard/s
Test standard Date Test standard description

47 CFR Part 74 2010-10 Title 47 of the Code of Federal Regulations; Chapter |
Part 74 - Experimental radio, auxiliary, special broadcast and
other program distribution services

RSS-123 Issue 2 2011-02 Spectrum Management and Telecommunication
Radio Standards Specification Licensed Low-Power Radio
Apparatus
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4 Test environment

Temperature:

Relative humidity content:

Barometric pressure:

Power supply:

5 Test item

Thom +22 °C during room temperature tests
T max +55 °C during high temperature tests
Tmin -20 °C during low temperature tests

55 %
not relevant for this kind of testing
Viom 12.0 V. DC by AC/DC converter

Vimax 140V
Vin 10.0V

Kind of test item

Wireless In-Ear Monitoring System

Type identification

IVM4500 (Transmitter SST4500)

Band I: 3095H00010
. Band VII: 3095H00290
S/N serial number
Band VIil: 3095H00310
Band IX: 3095H00320
Display: V5.7
HW hardware status Mainprint: V2.0
RF-Print: V7.5
SW software status F5.0.1

Frequency band [MHz]

500.1MHz - 530.5MHz (Band VII)
570.1MHz - 600.5MHz (Band VIiI)
600.1MHz - 607.9MHz (Band IX)
614.1MHz - 630.5MHz (Band IX)
650.1MHz — 680.5MHz (Band I)

Type of radio transmission
Use of frequency spectrum

Analog carrier

Type of modulation

FM (FSE)

Number of channels

No information provided!

Antenna

Transmitter: Dedicated rod antenna

Power supply

12.0 V DC by AC/DC converter

Temperature range

-20°C to +55 °C

6 Test laboratories sub-contracted

None

2012-01-12
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CETECOM

7  Summary of measurement results

X No deviations from the technical specifications were ascertained
L] There were deviations from the technical specifications ascertained
TC Identifier Description Verdict Date Remark
. FCC 47 CFR § 74.861
RF-Testing RSS-123 Issue 2 Passed 2012-01-12 /-
S ec?i-fics:;tion Test Case WEPEEIITES | [HanEr SEee Pass | Fail | NA | NP S
P Conditions Voltages (max.)
Clause
FCC 47 CFR
§ 74.861 (e)(1)(ii) | Output power (radiated) Nominal Nominal X | O || | complies
RSS-123 §6.2
Issue 2
FC§C727851FR Nominal Extreme X | OO
R 1'23 §7 Frequency stability complies
lssue 2 Extreme Nominal X (OO
FCC 47 CFR .
Modulation . . .
§2.1049 characteristics Nominal Nominal X | O || O | complies
§ 74.861
FCC 47 CFR
§ 2.1049
§ 74.861 . . . . :
Occupied bandwidth Nominal Nominal X | || ]| complies
RSS-123 §6
Issue 2
FCC 47 CFR iati
§ 74.861 Ugvgggttreudmr?gs;'gn Nominal Nominal X | O | O] 0O | complies
Field
FCC 47 CFR strength of spurious
§ 74.861 radiation Nominal Nominal X | || ]| complies
RSS-123 Issue 2 | Transmitter unwanted
emissions
FCC 47 CFR Rece )
15.209 ecelver spurious . . -
§ emissions (radiated) Nominal Nominal X | O || O | complies
RSS-123 Issue 2

Note: NA = Not Applicable; NP = Not Performed

2012-01-12
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8 RF measurements
8.1 Description of test setup

8.1.1 Radiated measurements

The radiated measurements are performed in vertical and horizontal plane in the frequency range from 9 kHz to
25 GHz in semi-anechoic chambers. The EUT is positioned on a non-conductive support with a height of 0.80 m
above a conductive ground plane that covers the whole chamber. The receiving antennas are confirmed with
specifications ANSI C63.2-1996 clause 15 and ANSI C63.4-2009 clause 4.1.5. These antennas can be moved
over the height range between 1.0 m and 4.0 m in order to search for maximum field strength emitted from EUT.
The measurement distances between EUT and receiving antennas are indicated in the test setups for the
various frequency ranges. For each measurement, the EUT is rotated in all three axes until the maximum field
strength is received. The wanted and unwanted emissions are received by spectrum analysers where the
detector modes and resolution bandwidths over various frequency ranges are set according to requirement
ANSI C63-4-2009 clause 4.2.

Antennas are confirmed with ANSI C63.2-1996 item 15.

Semi anechoic chamber

Turntable 3m _&F
Tower 1-4m Height
receiving antenna

Power |
!
supply Ll | |
S l
EUT
— 10 m
D
(=]
P
_‘D]_‘ Sucoflex
£ cable
0,8 m Height
o] 1 - 4 m Height
F
Non-conductive table — Non-conductive table
0,1m Height 0,8m Height
Picture 1: Diagram radiated measurements
9 kHz - 30 MHz: active loop antenna
30 MHz — 1 GHz: tri-log antenna

>1 GHz: horn antenna

The EUT is powered by an external power supply with nominal voltage.
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8.1.2 Conducted measurements

The EUT’s RF signal is coupled out by the antenna connector which is supplied by the manufacturer. The signal
is first 10dB attenuated before it is power divided (~6dB loss per branch). One of the signal paths is connected
to the communication base Station (CMU200 or other), the other one is connected to the spectrum analyzer.
The specific losses for both signal paths are first checked within a calibration. The measurement readings on
the signalling unit/spectrum analyzer are corrected by the specific test set-up loss. The attenuator, power
divider, signalling unit and the spectrum analyzer are impedance matched on 50 Ohm.

<> R

equipment under test

D€ D> EEE € >

aym—— =
antenna attenuator
connector spectrum analyzer
—
- . of oo o
power [I -'i"; SIE
connector S SR

- ﬂ power SUpply

Picture 2: Diagram conducted measurements

signalling unit

8.2 Additional comments

Reference documents: None
Special test descriptions: All tests performed in power mode “100 mW?”.
Configuration descriptions: Customer provided set-up.

Professional installation!
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9 Measurement results

9.1 Output power (radiated)

Measurement:
Measurement parameter
Detector: Peak
Sweep time: Auto
Resolution bandwidth: 1MHz
Video bandwidth: 1MHz
Span: 1MHz
Trace-Mode: Max. hold
Limits:
FCC IC
47 CFR § 74.861 (e)(1)(ii) RSS-123 §6.2 Issue 2

Maximum transmitter power

470-608 and 614-698MHz bands - 250mW (23.98dBm)

All tests were performed in power mode “100 mW”.
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Result:

500.1MHz - 530.5MHz (Band VII)

Frequency Radiated output power
500.1MHz 18.6 dBm
515.3MHz 18.3 dBm
530.5MHz 20.0 dBm

570.1MHz - 600.5MHz (Band VIII)

Frequency Radiated output power
570.1MHz 19.3 dBm
585.3MHz 18.6 dBm
600.5MHz 19.4 dBm

600.1MHz - 607.9MHz and
614.1MHz - 630.5MHz (Band IX)

Frequency Radiated output power
600.1MHz 17.2 dBm
615.3MHz 16.5 dBm
630.5MHz 18.6 dBm

650.1MHz - 680.5MHz (Band I)

Frequency Radiated output power
650.1MHz 15.5 dBm
665.2MHz 14.7 dBm
680.5MHz 16.9 dBm

Result: The result of the measurement is passed.

2012-01-12
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9.2 Frequency stability

9.2.1 Frequency error vs. temperature

Measurement:
Measurement parameter
Detector: Peak
Sweep time: Auto
Resolution bandwidth: 100 Hz
Video bandwidth: 100 Hz
Span: 1 kHz
Trace-Mode: Max. hold
Voltage (nominal): 120V
Limits:
FCC IC
47 CFR § 74.861 RSS-123 §7 lIssue 2

The frequency tolerance of the transmitter shall be 0.005 percent (50ppm)
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CETECOM

Results:

500.1MHz - 530.5MHz (Band VII)

Temperature Frequency (MHz) Deviation (kHz / ppm)
-30 °C 515.3 -0.18/-0.4
-20 °C 515.3 +1.48/+2.9
-10 °C 515.3 +1.07 / +2.1

0°C 515.3 +0.93/+1.8

10 °C 515.3 +0.72/+1.4

20 °C 515.3 +0.40/+0.8

30 °C 515.3 -0.32/-0.6

40 °C 515.3 -0.73/-1.4

55 °C 515.3 -044/-1.2
570.1MHz - 600.5MHz (Band VIil)

Temperature Frequency (MHz) Deviation (kHz / ppm)
-30 °C 585.3 +5.59/+9.6
-20 °C 585.3 +4.23 / +7.2
-10 °C 585.3 +4.10/+7.0

0°C 585.3 +4.07/+7.0
10 °C 585.3 +4.00/ +6.8
20 °C 585.3 +3.96 / +6.8
30 °C 585.3 +3.19/+5.5
40 °C 585.3 +2.68/+4.6
55 °C 585.3 +2.73/ +4.7

2012-01-12
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600.1MHz - 607.9MHz and
614.1MHz - 630.5MHz (Band IX)

Temperature Frequency (MHz) Deviation (kHz / ppm)
-30 °C 622.25 -2.49/-4.0
-20 °C 622.25 -2.98/-4.8
-10 °C 622.25 -3.47/-5.6

0°C 622.25 -4.19/-6.7

10 °C 622.25 -5.59/-9.0

20 °C 622.25 -6.25/-10.0

30 °C 622.25 -7.19/-11.6

40 °C 622.25 -8.34/-13.4

55 °C 622.25 -8.64/-13.9
650.1MHz - 680.5MHz (Band I)

Temperature Frequency (MHz) Deviation (kHz / ppm)
-30 °C 665.2 +5.44/ +8.2
-20 °C 665.2 +5.27 /+7.9
-10 °C 665.2 +5.10/+7.7

0°C 665.2 +4.92/+7.4
10 °C 665.2 +4.82/+7.2
20 °C 665.2 +4.80/+7.2
30 °C 665.2 +4.22/+6.3
40 °C 665.2 +3.73/+5.6
55 °C 665.2 +3.67/+5.5

Result: The result of the measurement is passed.

2012-01-12
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9.2.2 Frequency error vs. voltage

Measurement:
Measurement parameter

Detector: Peak
Sweep time: Auto
Resolution bandwidth: 100 Hz
Video bandwidth: 100 Hz
Span: 1 kHz
Trace-Mode: Max. hold
Temperature: 23°C

Limits:

FCC

IC

47 CFR § 74.861

RSS-123 §7 Issue 2

The frequency tolerance of the transmitter shall be 0.005 percent (50ppm)

2012-01-12
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Results:

500.1MHz - 530.5MHz (Band VII)

Voltage Frequency (MHz) Deviation (kHz / ppm)
10.0V 515.3 +0.44/+0.9
105V 515.3 +0.44/+0.9
11.0V 515.3 +0.40/+0.8
115V 515.3 +0.40/+0.8
120V 515.3 +0.40/+0.8
125V 515.3 +0.40/+0.8
13.0V 515.3 +0.34/+0.7
135V 515.3 +0.34/+0.7
140V 515.3 +0.34/+0.7
570.1MHz - 600.5MHz (Band VIil)
Voltage Frequency (MHz) Deviation (kHz / ppm)
10.0V 585.3 +3.96 / +6.8
105V 585.3 +3.96 / +6.8
11.0V 585.3 +3.96 / +6.8
115V 585.3 +3.96/ +6.8
12.0V 585.3 +3.96 / +6.8
125V 585.3 +3.96 / +6.8
13.0V 585.3 +3.86/ +6.6
135V 585.3 +3.86/ +6.6
14.0V 585.3 +3.86/ +6.6

2012-01-12
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600.1MHz - 607.9MHz and
614.1MHz - 630.5MHz (Band IX)

Voltage Frequency (MHz) Deviation (kHz / ppm)
10.0 V 622.25 -6.25/-10.0
105V 622.25 -6.25/-10.0
11.0V 622.25 -6.25/-10.0
115V 622.25 -6.25/-10.0
12.0V 622.25 -6.25/-10.0
125V 622.25 -6.35/-10.2
13.0V 622.25 -6.35/-10.2
135V 622.25 -6.35/-10.2
14.0V 622.25 -6.35/-10.2

650.1MHz - 680.5MHz (Band I)

Voltage Frequency (MHz) Deviation (kHz / ppm)
10.0 V 665.2 +4.75/ +7.1
10.5V 665.2 +4.75/ +7.1
11.0V 665.2 +4.75/ +7.1
115V 665.2 +4.80/ +7.2
120V 665.2 +4.80/ +7.2
125V 665.2 +4.80/ +7.2
13.0V 665.2 +4.80/ +7.2
13.5V 665.2 +4.80/ +7.2
14.0V 665.2 +4.80/+7.2

Result: The result of the measurement is passed.

2012-01-12
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9.3 Modulation characteristics

Measurement:

FCC IC

47 CFR § 2.1047
47 CFR § 74.861

Method of measurement:

The audio frequency responds was measured in accordance with EIA/TIA 603. The plots shows 10 curves
with different modulation levels, the frequency is varied from 15 Hz to 20 kHz.

Input Peak Frequency GEN RUNNING

SWF OFF

GENERATOR ——— | # 10
- Chammel(s) 2 =1 i

=(A)

: ?ﬁgggznce B?g " ER dBrzﬂ RMS  CH1, vs GEN FREQ Hz
- Common FLOAT 10
- Uolt Range AUTO 0
- Max Volt 12.600 U :
. Ref Freq 1000.0 Hz -10
. Ref Uolt 1.0000 U —20
_3ﬂ |
» FUNCTION — SINE -40
- Frq Off=et OFF -50
- Low Dist OFF ~60
. DC Dffset OFF —70
- Equalizer OFF -80
. SWEEP CTRL OFF _99
FREQUENCY 12.642 kHz 106

-110

{ VOLTAGE 0.8000

20 50 100 900 1k Zk Sk 10k

Max. deviation: 51 kHz

Result: The result of the measurement is passed.
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9.4 Occupied bandwidth

Measurement:
Measurement parameter

Detector: Peak

Sweep time: Auto

Resolution bandwidth: 3kHz

Video bandwidth: 3kHz

Span: 1MHz

Trace-Mode: Max. hold
Limits:

FCC IC
47 CFR § 74.861 RSS-123 §6 Issue 2

Occupied bandwidth 99%. Other than single sideband or independent sideband transmitters - when
modulated by a 2500 Hz tone at an input level 16 dB greater than that necessary to produce 50 percent
modulation. The input level shall be established at the frequency of maximum response of the audio
modulating circuit.

The operating bandwidth shall not exceed 200 kHz

The measurement was performed using the frequency generating the maximum deviation: 12.6 kHz
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Result:

500.1MHz - 530.5MHz (Band VII)

Frequency 20dB bandwidth
500.1 MHz 152 kHz
515.3 MHz 156 kHz
530.5 MHz 152 kHz

570.1MHz - 600.5MHz (Band VIII)

Frequency 20dB bandwidth
570.1 MHz 156 kHz
585.3 MHz 152 kHz
600.5 MHz 156 kHz

600.1MHz - 607.9MHz
614.1MHz - 630.5MHz (Band IX)

Frequency 20dB bandwidth
600.1 MHz 136 kHz
607.9 MHz 152 kHz
614.1 MHz 136 kHz
622.25 MHz 158 kHz
630.5 MHz 158 kHz

650.1MHz - 680.5MHz (Band I)

Frequency 20dB bandwidth
650.1 MHz 154 kHz
665.2 MHz 154 kHz
680.5 MHz 156 kHz

Result: The result of the measurement is passed.

2012-01-12
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Plots of the measurements:

Plot 1: 500.1 MHz (Band VII)

@ Ref Lvl

18.7 dBm
18.6

Delta 1 [T1] RBW
—0.05 dB vBW
152.30460922 kHz SWT

3 kHz
3 kHz
280 ms

RE Att 30 deB

Unit

10.5 HB Offset
10
o may
D1 —7.84 dem
—10 i I
PART
—20|
—30)
40|
50 " n
WN" UM
60 ) PETLVA, NAAAM A "
MW " NJ‘WWJ\,
—70)
—81.
Start 499.6 MHz 100 kHz/ Stop 500.6 MHz
Date: 20.0CT.2011 09:28:50

Plot 2: 515.3 MHz (Band VII)

Delta 1 [T1] RBW 3 kHz RE Att 30 deB
Ref Lwv1 0.03 deB vBW 3 kHz
192.1 dBm 156 .31262525 kHz SWT 280 ms Unit dBm
19.0
10.5 dB Offset
10
o |
—D1 —7./54 dBm 1
— 10 u
PART
—20|
—30
— 40|

oo

—6 0| ”\PM‘ .

— 70|

AV‘WW“L‘W\WW\

—80.09

Center 515.3 MHz

Date: 20.0CT.2011

09:32:19

100 kH=z/

Span 1 MHz
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Plot 3: 530.5 MHz (Band VII)

Delta 1 [T1] RBW 3 kH=z RE Att 30 d4dB
Ref Lwv1 —0.08 dB VBW 3 kH=z
19.2 d4dBm 152.30460922 kH=z SWT 280 ms Unit dBm
19.
10.5 AB Offsé¢t
10 l
O ]
—D1 —7 .26 dBm
—10] ul
i
—20]
—30]
—4 0]
—50| Mﬂ 4
e N b S WWM\,‘.

— 70|

—80.

Date

Center 530.5 MHz

H 20.0CT.2011

Plot 4: 570.1 MHz (Band VIII)

@

19. 0

Delta 1

Ref Lv1l
19.1 dBm

09:36:54

[T1]
2.20
156.31262525

100 kH=z/

RBW 3 kHz
dB vBW 3 kHz
kH=z SWT 280 ms

Span 1 MHz

RE Att 30 dB

Unit

10

10.5 HB Offset

—1 0

D1 —7.5 dBrm

—20|

—_—

— 30

— 40|

—50|

—6 0

— 70|

~80.9

Date

Center 570.1 MHz

H 20.0CT.2011

09:11:13

100 kH=z/

Span 1 MH=z
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Plot 5: 585.3 MHz (Band VIII)

Delta 1 [T1] RBW 3 kHz RE Att 30 dB
Ref Lvl 0.02 dB VBW 3 kHz
19.1 dBm 152.30460922 kHz SWT 280 ms Unit dBm
19.1,
10.5 HB Offsft
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Plot 6: 600.5 MHz (Band VIII)
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Plot 7: 600.1 MHz (Band IX)
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Plot 8: 607.9 MHz (Band IX)
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Plot 9: 614.1 MHz (Band IX)
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Plot 11: 630.5 MHz (Band IX)
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Plot 12: 650.1 MHz (Band I)
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Plot 13: 665.2 MHz (Band I)
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9.5 Unwanted radiation (spectrum mask)

Measurement:
Measurement parameter

Detector: Peak

Sweep time: Auto

Resolution bandwidth: 1kHz

Video bandwidth: 1kHz

Span: 50kHz

Trace-Mode: Max. hold

FCC IC
47 CFR § 74.861 RSS-123 §5.5 Issue 2

The mean power of emissions shall be attenuated below the mean output power of the transmitter in
accordance with the following schedule:

(i) On any frequency removed from the operating frequency by more than 50 percent up to and including 100
percent of the authorized bandwidth: at least 25 dB;

(i) On any frequency removed from the operating frequency by more than 100 percent up to and including
250 percent of the authorized bandwidth: at least 35 dB;

(iii) On any frequency removed from the operating frequency by more than 250 percent of the authorized
bandwidth: at least 43+10log10 (mean output power in watts) dB.

Result: The result of the measurement is passed.
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Plots of the measurements:

Plot 1: 500.1MHz

(Band VII)
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Plot 3: 530.5MHz (Band VII)
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Plot 4: 570.1MHz (Band VIII)
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Plot 5: 585.3MHz (Band VIII)
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Plot 6: 600.5MHz (Band VIII)
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Plot 7: 600.1MHz

(Band IX)
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Plot 8: 607.9MHz (Band IX)
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Plot 9: 614.1MHz (Band IX)
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Plot 10: 622.25MHz (Band IX)
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Plot 11: 630.5MHz (Band IX)
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Plot 12: 650.1MHz (Band I)
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Plot 13: 665.2MHz (Band I)
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Plot 14: 680.5MHz (Band I)
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9.6 Field strength of spurious radiation.

Measurement:
Measurement parameter
Detector: Peak
Sweep time: Auto
: — f<1GHz:100 kHz
Resolution bandwidth: f>1GHz : 1 MHz
. — f<1GHz:100 kHz
Video bandwidth: f>1GHz : 1 MHz
Span: -/-
Trace-Mode: Max. hold
Limits:
FCC IC
FCC 47 CFR
§ 74.861 RSS-123 Issue 2

Emissions for LPRS transmitters operating on standard band channels (25 kHz) shall be attenuated below
the unmodulated carrier in accordance with the following:
Emissions 12.5 kHz to 22.5 kHz away from the channel center frequency: at least 30 dB; and emissions more
than 22.5 kHz away from the channel center frequency:
FCC: atleast 43 + 10log(carrier power in watts) dB
IC: atleast 55 + 10 log (carrier power in watts) dB.

Results:

500.1MHz - 530.5MHz (Band VII)

SPURIOUS EMISSIONS LEVEL (dBm)

500.1MHz 515.3MHz 530.5MHz
Frequency | Detector Level Frequency | Detector Level Frequency | Detector Level
1000 PP -39.1 1031 PP -41.1 1061 PP -40.0
1500 PP -53.2

Measurement uncertainty
+3dB
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570.1MHz - 600.5MHz (Band VIiI)

SPURIOUS EMISSIONS LEVEL (dBm)

570.1MHz 585.3MHz 600.5MHz
Frequency | Detector Level Frequency | Detector Level Frequency | Detector Level
1140 PP -41.0 1171 PP -40.8 1201 PP -39.1
Measurement uncertainty
+3dB
600.1MHz - 607.9MHz and
614.1MHz - 630.5MHz (Band IX)
SPURIOUS EMISSIONS LEVEL (dBm)
600.1MHz 615.3MHz 630.5MHz
Frequency | Detector Level Frequency | Detector Level Frequency | Detector Level
1200 PP -40.2 1231 PP -42.6 1261 PP -40.4
1800 PP -43.5 2461 PP -41.9 1891 PP -38.2
2400 PP -45.3 4307 PP -42.5 2522 PP 40.4
Measurement uncertainty
+3dB
650.1MHz - 680.5MHz (Band I)
SPURIOUS EMISSIONS LEVEL (dBm)
650.1MHz 665.2MHz 680.5MHz
Frequency | Detector Level Frequency | Detector Level Frequency | Detector Level
1300 PP -42.0 1330 PP -42.2 1361 PP -39.2
2600 PP -29.0 2661 PP -37.4 2724 PP -45.8
3901 PP -40.4 3991 PP -34.2 4083 PP -47.7

Measurement uncertainty

+3dB

Result: The result of the measurement is passed.
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Plots of the measurements:

Plot 1: 500.1MHz — 530.5MHz (Band VII), <30 MHz, lowest frequency
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Plot 2: 500.1MHz — 530.5MHz (Band VII), 30 MHz to 1 GHz, lowest frequency, vertical polarization
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Plot 3: 500.1MHz — 530.5MHz (Band VII), 1 GHz to 12.75 GHz, lowest frequency, vertical polarization
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Plot 4: 500.1MHz — 530.5MHz (Band VII), 30 MHz to 1 GHz, lowest frequency, horizontal polarization
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Plot 5: 500.1MHz — 530.5MHz (Band VII), 1 GHz to 12.75 GHz, lowest frequency, horizontal polarization
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Plot 6: 500.1MHz — 530.5MHz (Band VII), <30 MHz, middle frequency
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Plot 7: 500.1MHz — 530.5MHz (Band VII), 30 MHz to 1 GHz, middle frequency, vertical polarization
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Plot 8: 500.1MHz — 530.5MHz (Band VII), 1 GHz to 12.75 GHz, middle frequency, vertical polarization
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Plot 9: 500.1MHz — 530.5MHz (Band VII), 30 MHz to 1 GHz, middle frequency, horizontal polarization

N

Cetecom ICT Services GmbH

FOCPart 74 (Deloce)

PRadiated Emissions 25 MHz - 1 GHz

Amplitude /dBm

Frequency/ Hz

Operator: KLL Polarisation: Horizontal

11:50:23 AW, Tursday, Seperber 2, 2011 Company: AGG

Plot 10: 500.1MHz — 530.5MHz (Band VII), 1 GHz to 12.75 GHz, middle frequency, horizontal polarization
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Plot 11: 500.1MHz — 530.5MHz (Band VII), <30 MHz, highest frequency
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Plot 12: 500.1MHz — 530.5MHz (Band VII), 30 MHz to 1 GHz, highest frequency, vertical polarization

N

Cetecom ICT Services GmbH
FOCPart 74 (Deloce)

Padiated Emissions 25 MHz - 1 GHz

Amplitude / dBm

o
01
00
i
om om 06
Frequency/ Hz
Operator: KLL. Polarisation: Vertical
1201:50 PM, Trursday, September 22, 2011 Company: AKG

2012-01-12 Page 41 of 112



Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 13: 500.1MHz — 530.5MHz (Band VII), 1 GHz to 12.75 GHz, highest frequency, vertical polarization
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Plot 14: 500.1MHz — 530.5MHz (Band VII), 30 MHz to 1 GHz, highest frequency, horizontal polarization
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Plot 15: 500.1MHz — 530.5MHz (Band VII), 1 GHz to 12.75 GHz, highest frequency, horizontal polarization
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Plot 16: 570.1MHz — 600.5MHz (Band VIII), <30 MHz, lowest frequency
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 17: 570.1MHz — 600.5MHz (Band VIII), 30 MHz to 1 GHz, lowest frequency, vertical polarization
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Plot 18: 570.1MHz — 600.5MHz (Band VIII), 1 GHz to 12.75 GHz, lowest frequency, vertical polarization
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Operator: KLL Polarisation: Verical
02:00:58 PM, Thursday, September 22, 2011 Company: AKG
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 19: 570.1MHz — 600.5MHz (Band VIII), 30 MHz to 1 GHz, lowest frequency, horizontal polarization
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Operator: KLL. Polarisation: Horizontal
0220:11 PM, Trursday, September 22, 2011 Company: AG

Plot 20: 570.1MHz — 600.5MHz (Band VIII), 1 GHz to 12.75 GHz, lowest frequency, horizontal polarization
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Operator: KLL. Polarisation: Horizontal
01222:36 PM, Trursday, Seplember 22, 2011 Company: AG
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Test report no.: 1-3818/11-01-06

CETECOM™

Plot 21: 570.1MHz — 600.5MHz (Band VIII), <30 MHz, middle frequency
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Plot 22: 570.1MHz — 600.5MHz (Band VIII), 30 MHz to 1 GHz, middle frequency, vertical polarization
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 23: 570.1MHz — 600.5MHz (Band VIlII), 1 GHz to 12.75 GHz, middle frequency, vertical polarization
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Operator: KLL. Polarisation: Vertical
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Plot 24: 570.1MHz — 600.5MHz (Band VIII), 30 MHz to 1 GHz, middle frequency, horizontal polarization
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 25: 570.1MHz — 600.5MHz (Band VIII), 1 GHz to 12.75 GHz, middle frequency, horizontal polarization
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Operator: KLL. Polarisation: Horizontal
0222950 PM, Trursday, September 22, 2011 Company: AG

Plot 26: 570.1MHz — 600.5MHz (Band VIII), <30 MHz, highest frequency
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 27: 570.1MHz — 600.5MHz (Band VIII), 30 MHz to 1 GHz, highest frequency, vertical polarization
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Operator: KLL. Polarisation: Vertical
032621 PM, Trursday, September 22, 2011 Company: AG

Plot 28: 500.1MHz — 530.5MHz (Band VIl), 1 GHz to 12.75 GHz, highest frequency, vertical polarization
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Operator: KLL. Polarisation: Vertical
03254 PM, Trursday, September 22, 2011 Company: AG
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 29: 570.1MHz — 600.5MHz (Band VIII), 30 MHz to 1 GHz, highest frequency, horizontal polarization
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Operator: KLL. Polarisation: Horizontal
0321:37 PM, Trursday, Seplember 22, 2011 Company: AG

Plot 30: 570.1MHz — 600.5MHz (Band VIII), 1 GHz to 12.75 GHz, highest frequency, horizontal polarization
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Operator: KLL. Polarisation: Horizontal
03:2402 PV, Thursday, Seplerrber 22,2011 Company: AKG
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 31: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), <30 MHz, lowest frequency
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Plot 32: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), 30 MHz to 1 GHz, lowest frequency,
vertical polarization
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 33: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), 1 GHz to 12.75 GHz, lowest frequency,
vertical polarization
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08:21:04 AV, Trursday, Seplermber 22,2011 Company: AKG

Plot 34: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), 30 MHz to 1 GHz, lowest frequency,
horizontal polarization
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 35: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), 1 GHz to 12.75 GHz, lowest frequency,
horizontal polarization
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Operator: KLL. Polarisation: Horizontal
08:56:28 AM, Tursday, September 22, 2011 Company: AG

Plot 36: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), <30 MHz, middle frequency
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 37: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), 30 MHz to 1 GHz, middle frequency, vertical
polarization
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Operator: KLL. Polarisation: Vertical
0901:22 AM, Trursday; September 22, 2011 Company: AG

Plot 38: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), 1 GHz to 12.75 GHz, middle frequency,
vertical polarization
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09:03:47 AM, Thursday, September 22, 2011 Company: AKG
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 39: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), 30 MHz to 1 GHz, middle frequency,
horizontal polarization
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Operator: KLL. Polarisation: Horizontal
092352 AM, Trursday, Seplember 22, 2011 Company: AG

Plot 40: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band IX), 1 GHz to 12.75 GHz, middle frequency,
horizontal polarization
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Operator: KLL Polarisation: Horizontal
09:26:18 AM, Thursday, September 22, 2011 Company: AKG
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 41: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), <30 MHz, highest frequency
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Plot 42: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), 30 MHz to 1 GHz, highest frequency,
vertical polarization
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093537 AM, Trursday, Seplember 22, 2011 Company: AG
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 43: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band IX), 1 GHz to 12.75 GHz, highest frequency,
vertical polarization
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Operator: KLL. Polarisation: Vertical
09:38:02 AV, Tursday, Seplermber 22,2011 Company: AKG

Plot 44: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band 1X), 30 MHz to 1 GHz, highest frequency,
horizontal polarization
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Operator: KLL Polarisation: Horizontal
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 45: 600.1MHz — 607.9MHz / 614.1MHz — 630.5MHz (Band IX), 1 GHz to 12.75 GHz, highest frequency,
horizontal polarization
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Operator: KLL. Polarisation: Horizontal
10:03:06 AV, Trursday, Seplerrber 22,2011 Company: AKG

Plot 46: 650.1MHz — 680.5MHz (Band 1), <30 MHz, lowest frequency
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Test report no.: 1-3818/11-01-06 CE’_”_QM

Plot 47: 650.1MHz — 680.5MHz (Band 1), 30 MHz to 1 GHz, lowest frequency, vertical polarization
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Operator: KLL. Polarisation: Vertical
07:06:24 AV, Fricay, September 23, 2011 Company: AG

Plot 48: 650.1MHz — 680.5MHz (Band 1), 1 GHz to 12.75 GHz, lowest frequency, vertical polarization
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Test report no.: 1-3818/11-01-06 CE’_”_QM“‘

Plot 49: 650.1MHz — 680.5MHz (Band 1), 30 MHz to 1 GHz, lowest frequency, horizontal polarization
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Plot 50: 650.1MHz — 680.5MHz (Band 1), 1 GHz to 12.75 GHz, lowest frequency, horizontal polarization
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